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Note on parts:  

We keep performance parts for this sewing machine for at least 8 years after this model is discontinued. 
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(1) PRINCIPAL PARTS 
No. CODE NAME REMARKS    

1 XA6103052 DROP OPERATION PANEL (PQ1500S)     

 XF7175001 DROP OPERATION PANEL (DZ1500F)     

2 XA8996152 UNDER COVER     

3 XA8997052 UNDER COVER DOOR      

4 060400616 SCREW, BIND M4X6     

5 XA9801001 RUBBER CUSHION      

  6 XA9802051 CUSHION SPACER     

7 XA1776051 WASHER, PLAIN     

8 060401016 SCREW, BIND M4X10     

9 XA0866051 THREAD GUIDE     

10 004401014 SCREW FLAT M4X10     

11 XA0684051 HOLDER, SUPPORT-F     

12 146200051 RETAINING RING, CS4     

13 XA0685051 GUIDE PIN HOLDER, F     

14 060401016 SCREW, BIND M4X10     

15 XA1781001 SHEET FOR PROTECT FROM SHAKE 1000000589    

16 0A4401006 SCREW, PAN (S/P WASHER) M4X10 1000042426    

17 XA1210052 FACE PLATE ASSY (USA, CAN)     

 XC0312052 FACE PLATE ASSEMBLY (OTHER)     

18 X80321001 NT LOWER THREAD CUTTER     

19 146200051 RETAINING RING, CS4     

20 060400816 SCREW, BIND M4X8     

21 XA6104052 PRESSURE ADJUSTING PANEL     

22 XA0688051 FACE PLATE THREAD GUIDE     

23 060400816 SCREW, BIND M4X8     
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(2) TOP PLATE 
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(2) TOP PLATE 
No. CODE NAME REMARKS    

1 XC1230159 TOP COVER (PQ1500S) CHG    

 XC1230172 TOP COVER (DZ1500F) 1000037368    

2 XA8992051 BOBBIN WINDER BRACKET 1000009360    

3 XA0660151 B-WINDER SHAFT HOLDER ASSEMBLY 1000009360    

4 120448051 BOBBIN WINDER RUBBER BAND 1000009360    

5 X58993051 SPRING PLATE 1000009360    

6 X50532051 PRESSER PLATE 1000009360    

7 060400616 SCREW, BIND M4X6     

8 XA0663051 STUD SCREW 1000009360    

9 X56960051 NUT 4  1000009360    

10 129514051 SPRING     

11 136681051 TAPTITE, BIND B M3X8     

12 XA8993051 BOBBIN PRESSER ASSY 1000009360    

13 XA0667050 BOBBIN WINDER HANGER 1000009360    

14 014400432 SET SCREW, SOCKET (CP) M4X4     

15 XA0668050 BOBBIN WINDER SHUTTER 1000002987    

16 060400616 SCREW, BIND M4X6     

17 X56655051 RETAINING RING: CSTW-3.5     

18 XA0669052 CARRYING HANDLE     

19 XA0670051 HANDLE SHAFT 1000009360    

20 048050343 RETAINING RING E5 1000038911    

21 XA0671051 THREAD GUIDE ASSY 1000009360    

22 136681051 TAPTITE, BIND B M3X8     

23 XA0673052 PRESSER KNOB     

24 XA0674351 PRESSER KNOB SPRING CHG    

25 XE0196101 THREAD GUIDE PLATE     

26 0A5261006 SCREW PAN (S/P WASHER) M2.6X10 1000000116    

27 XA0922151 PCB ASSY: BOBBIN WINDER SENSOR CHG    

28 136681051 TAPTITE, BIND B M3X8     

29 XA0675151 HANDLE HOLDER R     

30 X57908052 TAPTITE, BIND S M4X10 1000010516    

31 XA0676051 HANDLE HOLDER L     

32 X57908051 TAPTITE, BIND S M4X10     

33 060401016 SCREW BIND M4X10     

34 X53169050 BAND     

35 XC1248050 OIL PLATE     

36 060400416 SCREW, BIND M4X4     

37 XA6909051 TOOTHED WASHER     

38 137713050 POLYESTER SLIDER     

39 XA8991051 BOBBIN WINDER ASSEMBLY 1000009360    
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(3) PRESSER BAR AND THREAD TENSION 
 



 - 7 -

(3) PRESSER BAR AND THREAD TENSION 
No. CODE NAME REMARKS No. CODE NAME REMARKS

1 XA0737051 PRESSER BAR 1000003821 44 XA0863050 THREAD TENSION SPRING SLEEVE  

2 XA0738050 PRESSER BAR ADJUSTING SCREW  45 XA0864052 THREAD TENSION KNOB  

3 XA1320051 PRESSER BAR SPRING U  46 XA0865050 PIN  

4 XA1321151 PRESSER BAR SPRING D  47 XA0867151 TENSION RELEASE PLATE  

5 141099051 WASHER  48 146200051 RETAINING RING, CS4  

6 136021001 PRESSER FOOT ASSY  49 XA0868051 THREAD PICK SPRING THREAD HUNG  

7 XA4813051 SCREW   50 060401016 SCREW BIND M4x10 1000001703

8 XA0739050 PRESSER BAR BRACKET  51 XE3190001 SPRING EXTENSION 1000003107

9 014060832 SET SCREW, SOCKET(CP) M6X8  . 52 XC1418050 WASHER  

10 XC1250051 PRESSER BAR LIFTER  53 XA2262051 SILENT TUBE  

11 X57848051 PRESSER FOOT LIFTER  54 XC1249051 PRESSER BAR LIFTER  

12 XA0741051 PRESSER FOOT SHAFT  55 060400616 SCREW, BIND S M4X6  

13 XA0742151 KNEE LIFTER ARM  56 028040242 WASHER SPRING 2-4 1000002060

14 XA0743051 KNEE LIFTER  57 026040236 WASHER PLAIN M4 1000002060

15 XA0744051 KNEE LIFTER SHAFT     

16 048040343 RETAINING RING E4 1000038911    

17 X50532051 PRESSER PLATE 1000009360    

18 X57908051 TAPTITE, BIND S M4X10     

19 XA0745051 KNEE LIFTER CRANK     

20 XA0746051 KNEE LIFTER CONNECTING PLATE     

21 048040343 RETAINING RING E4 1000038911    

22 X57908051 TAPTITE, BIND S M4X10     

23 125324051 WASHER, PLAIN L 4     

24 XA0747151 KNEE LIFTER SHAFT     

25 048070343 RETAINING RING E7 1000038911    

26 125117051 KNEE PAD SHAFT SPRING     

27 062630312 SCREW PAN SM2.38-56X3     

28 XA0748051 KNEE LIFTER SHAFT BRACKET     

29 X57908051 TAPTITE, BIND S M4X10     

30 XA0749051 KNEE LIFTER SHAFT ARM     

31 XC1418050 WASHER     

32 XA6252051 SCREW 1000002060    

33 XA0750151 PATTERN INDICATOR ROD     

34 XA0854151 TENSION DIAL SHAFT     

35 X57950051 SCREW     

36 XA0856401 THREAD TAKE-UP SPRING     

37 XA0857001 THREAD TENSION DISK A 1000013703    

38 XA0858001 THREAD TENSION DISK B 1000013703    

39 060400816 SCREW, BIND M4X8     

40 XA0859051 WASHER     

41 XA0860052 THREAD TENSION SPRING CASE     

42 XA0862151 TENSION SPRING B CHG    

43 XA0861051 TENSION SPRING A CHG    
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(4) UPPER SHAFT AND NEEDLE BAR 
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(4) UPPER SHAFT AND NEEDLE BAR 
No. CODE NAME REMARKS No. CODE NAME REMARKS

1 XE3705001 UPPER SHAFT SUPPLY ASSY 1000006160 43 XC1246051 CUTTER COVER ASSY  

2 014500832 SET SCREW, SOCKET (CP) M5X8  44 062630616 SCREW, PAN 2.38-56X6  

3 XE1211001 SET SCREW, (CP) SM6.35 060098 45 028230245 WASHER SPRING 2-2.3  

4 XC1242051 CRANK ROD ASSY     

5 XA0716151 THREAD TAKE-UP  46 XE0148001 PULLEY 1000002887

6 XA1680050 LINK BALANCE SUPPORTER  47 XE1340001 STUD SCREW M4L 1000002887

7 X81354051 CRANK ROD ASSY  48 XE1341001 SHEET 1000002887

8 XC1245051 NEEDLE CRANK  49 X57908052 TAPTITE, BIND S M4X10 1000023196

9 XC1243050 CRANK ROD     

10 132051052 SCREW, FLAT SM3.57-40X7 L  .    

11 XC1244051 NEEDLE BAR CONNECTING STUD     

12 XA0718051 THREAD TAKE-UP LEVER SHAFT     

13 X59743051 WASHER     

14 048060343 RETAINING RING E6 1000038911    

15 014400632 SET SCREW, SOCKET (CP) M4X6     

16 014680432 SET SCREW, SOCKET (CP) 4.37-40X4     

17 100507050 WASHER     

18 XC1386051 NEEDLE BAR 060092    

19 XE1369001 NEEDLE CLAMP     

20 118521051 SCREW, SM3.57     

21 XC1880150 NEEDLE BAR THREAD GUIDE     

22 062630616 SCREW PAN SM2.38-56X6     

23 XA1120051 SCREW, FLAT M     

24 XA2177051 FELT     

25 XC1266050 NEEDLE THREADER POSITION SETTE     

26 XA0870051 PLATE     

27 060300616 SCREW, BIND M3X6     

28 028030246 WASHER SPRING 2-3 1000040917    

29 060300416 SCREW, BIND M3X4     

30 XA0871151 NEEDLE THREADER HOLDER ASSY     

31 060400616 SCREW, BIND M4X6     

32 XA0877101 THREADER HOOK ASSY     

33 XC1384050 NEEDLE ANTI-SET PLATE     

34 XC1369001 NEEDLE CLAMP 1000000659    

35 XC1375051 EMBROIDERY BOBBIN THREAD BLACK     

36 XE6130001 TAPTITE, CUP S M4X14 1000012493    

37 025040232 WASHER PLAIN M 4     

38 028040242 WASHER SPRING 2-4     

39 012401032 SET SCREW, SOCKET (FT) M4X10     

40 XC1240051 SPRING     

41 XC1397051 NEEDLE PLATE ASSEMBLY (OTHER)     

 XC1645051 NEEDLE PLATE ASSEMBLY (USA, CAN, BRA)     

42 XC1270051 SLIDE PLATE ASSY     
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(5) FEED MECHANISM 
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(5) FEED MECHANISM 
No. CODE NAME REMARKS No. CODE NAME REMARKS

1 XC1251251 FEED ROD ASSY CHG 45 X50546050 WASHER, THRUST  

2 146200051 RETAINING RING, CS4  46 048040343 RETAINING RING E4 1000038911

3 XA0824051 LOWER NEEDLE UD ROD  47 014500632 SET SCREW, SOCKET (CP) M5X6  

4 XC1255051 FEED LINK ASSEMBLY  48 XA0791051 FEED DOG 1000003614

5 XA0889051 WASHER, WAVE SPRING  49 XA0792001 NEEDLE LEVER ASSY  

6 XA0818051 LOWER NEEDLE SELECTING ROD  50 136062051 NEEDLE  

7 048050343 RETAINING RING E5 1000038911 51 136063051 LOWER NEEDLE ADJUSTING SCREW  

8 XA1658250 FEED ADJUSTING  52 405077001 NUT  

9 014060832 SET SCREW, SOCKET (CP) M6X8  53 XA0795051 STUD SCREW  

10 XA0763051 SPRING  54 XA0796051 SPRING  

11 XA0764051 FEED REGULATOR SHAFT  55 XA0797051 SCREW  

12 109239051 WASHER, WAVE SPRING  56 XZ0169051 SPRING 1000030190

13 XA0765051 WASHER  57 XA0799150 VERTICAL FEED SHAFT  

14 048060343 RETAINING RING E6 1000038911 58 XA0800051 VERTICAL FEED ADJUSTING LEVER  

15 XA0766053 REVERSE STITCHING LEVER  59 X54384051 NUT  

16 XA0769051 REVERSE STITCHING SPRING  60 018401432 BOLT SOCKET M4X14  

17 XA0770051 CHANGE LEVER SHAFT  61 XA0801051 VERTICAL FEED ARM ASSY  

18 014400632 SET SCREW, SOCKET (CP) M4X6  62 048080343 RETAINING RING E8 1000038911

19 146200051 RETAINING RING, CS4  63 XA0805051 VERTICAL FEEDING CAM  

20 XA9084051 FEED ADJUSTING SCREW  64 060401016 SCREW, BIND M4X10  

21 XA0772053 FEED ADJUSTING DIAL  65 XA0806051 SPRING  

22 XA0822151 LOWER NEEDLE ROD  66 060400416 SCREW, BIND M4X4  

23 XC1260051 PLUNGER  67 XA0807052 DROP KNOB  

24 XA0775051 SPRING, COMPRESSION  68 XA0809051 DROP LEVER  

25 XC1272051 PRESSER PLATE ASSY  69 014400832 SET SCREW, SOCKET (CP) M4X8  

26 060400616 SCREW, BIND M4X6  70 XA0812051 DROP CONNECTING ROD  

27 XA9027050 HORIZONTAL FEED ARM 1000003614 71 048030343 RETAINING RING E3 1000038911

28 XA9028051 HORIZONTAL FEED ARM SHAFT  72 146200051 RETAINING RING, CS4  

29 060401416 SCREW, BIND M4X4  73 XA0813050 LOWER NEEDLE CAM  

30 146200051 RETAINING RING, CS4  74 XA0815051 NOTCH PLATE  

31 XA0823151 SPRING  75 060400616 SCREW, BIND M4X6  

32 048050343 RETAINING RING E5 1000038911 76 XA0816051 VERTICAL SETTING LEVER  

33 XA0781150 HORIZONTAL FEED SHAFT 1000003614 77 XA0817051 SPRING, COMPRESSION  

34 XA0782051 SUPPORT SHAFT  78 100507050 WASHER  

35 XA0783051 SPRING, COMPRESSION  79 XC1259051 SPRING  

36 XA0784051 PRESSER PLATE R  80 X57950051 SCREW  

37 060400816 SCREW, BIND M4X8  81 XA0768053 REVERSE SEWING COVER 050257

38 XA0785051 TAPER POINT STUD 1000003821    

39 XA0786051 PRESSER PLATE L     

40 120454051 RETAINING RING, CS3     

41 XA0787051 HORIZONTAL FEED PLATE 1000003614    

42 060401016 SCREW, BIND M4X10     

43 XA0788050 FEED BAR 1000003614    

44 XA0789051 FEED BAR HINGE SHAFT 1000003614    
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(6) ROTARY HOOK AND THREAD CUTTING 
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(6) ROTARY HOOK AND THREAD CUTTING 
No. CODE NAME REMARK No. CODE NAME REMARK

1 XC1261151 LOWER SHAFT ASSEMBLY 1000003967 45 021300303 NUT, 3 M3 050318

2 014060632 SET SCREW, SOCKET (CP) M6X6  46 048030343 RETAINING RING E3 1000038911

3 XD0738051 O RING S8 1000003967 47 XA0887151 SPRING 040100

4 060400816 SCREW, BIND M4X8  48 146200051 RETAINING RING, CS4  

5 XE8244001 ROTARY HOOK ASSY 1000017511 49 XA0888150 THREAD CUTTING LEVER  

6 184982001 OUTER ROTARY HOOK PLATE 1000017146 50 XA0890050 THREAD CUTTER REVER SHAFT  

7 184983001 SCREW, PAN 2.38 1000017146 51 048050343 RETAINING RING E5 1000038911

8 184984001 SPRING, COMPRESSION 1000017146 52 XA0891051 SHAFT PRESSER  

9 184985001 STUD SCREW 1.58 1000017146 53 X57908051 TAPTITE, BIND S M4X10  

10 184986001 SCREW 4.46 1000017146 54 XA0892451 THREAD CUTTER CAM LEVER ASSY CHG 

11 XA0842101 INNER ROTARYHOOK ASSY  55 XA0896051 FENDER RUBBER  

12 060401016 SCREW BIND M4X10  56 XA0897251 THREAD CUTTER CAM LEVER STUD  

13 060401616 SCREW, BIND M4X16  57 048060343 RETAINING RING E6 1000038911

14 S06573052 BOBBIN CASE ASSEMBLY 1000003967 58 X50532051 PRESSER PLATE 1000009360

15 183388001 TENSION SPRING  59 X57908051 TAPTITE, BIND S M4X10  

16 183389001 ADJUSTING SCREW  60 XA4065150 SPRING  

17 183390001 SET SCREW  61 X57908051 TAPTITE, BIND S M4X10  

18 100376051 BOBBIN  62 X56851051 LOCK NUT  

19 XC1265051 T BELT-S5M-490  63 060401016 SCREW, BIND M4X10  

20 XA0848051 IDLE PULLEY SHAFT  64 XA0899251 THREAD CUTTER SOLENOID ASSY  

21 XA0905051 SPRING  65 XA0905051 SPRING  

22 X57908051 TAPTITE, BIND S M4X10  66 060400816 SCREW, BIND M4X8  

23 XC1268050 IDLE PULLEY  67 146200051 RETAINING RING, CS4  

24 X51383050 WASHER, THRUST  68 XA9034051 TENSION RELEASE PLATE A  

25 137768151 SET SCREW COLLAR  69 XA9035051 TENSION RELEASE PLATE A SHAFT  

26 014400432 SET SCREW, SOCKET (CP) M4X4  70 048040343 RETAINING RING E4 1000038911

27 048070343 RETAINING RING, E7 1000038911 71 X50532051 PRESSER PLATE 1000009360

28 XA0852051 ADJUSTING PLATE HOLDER  72 X57908051 TAPTITE, BIND S M4X10  

29 060401016 SCREW, BIND M4X10  73 XA4066351 TENSION RELEASE PLATE B  

30 XA0853151 TENSION ADJUSTING PLATE  74 048040343 RETAINING RING E4 1000038911

31 0A4400806 SCREW, PAN (S/P WASHER) M4X8  75 060401616 SCREW, BIND M4X16  

32 XA9036051 TENSION RELEASE SOLENOID ASSY  76 X56960051 NUT 4 1000009360

33 X57943051 BUSHING PRESSER  77 XC1264051 METAL PRESSER   

34 XA0883051 FIXED BLADE 1000015428 78 XE6130001 TAPTITE, CUP S M4X14 1000012493

35 062400612 SCREW, PAN M4X6  79 025040232 WASHER, PLAIN M4  

36 014400832 SET SCREW, SOCKET (CP) M4X8  80 028040242 WASHER, SPRING 2.4  

37 X56960051 NUT 4 1000009360 81 012401032 SET SCREW, SOCKET (FT) M4X10  

38 XA0884151 THREAD SUPPORTING PLATE CHG 82 XC1240051 SPRING  

39 062400612 SCREW, PAN M4X6  83 X57908052 TAPTITE, BIND S M4X10 1000023196

40 XA0885151 MOVABLE BLADE 1000015428    

41 148537101 SCREW, FLAT (W/SOCKET) SM4.37     

42 XA3344051 THREAD CUTTING CONNECTING ROD     

43 146200051 RETAINING RING, CS4     

44 XA3343051 SCREW     
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(7) LAMP, MAIN PC BOARD ASSY AND MOTOR UNIT 
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(7) LAMP, MAIN PC BOARD ASSY AND MOTOR UNIT 
No. CODE NAME REMARK No. CODE NAME REMARK

1 XA4819055 BELT COVER  28 XA0916051 TIMING VELT, 162XL-025  

2 060401016 SCREW BIND M4X10  29 XA3004051 BOLT, (S/P WASHER) M5X12  

3 XZ0209151 MOTOR COVER ASSY (USA, CAN) 1000029528 30 XE0087101 MOTOR: X50 (USA, CAN, BRA) 1000003722

 XZ0209153 MOTOR COVER ASSY (OTHER) 1000029528 XE0088101 MOTOR: X52 1000003722

4 060401016 SCREW, BIND M4X10   (GER, UK, SIN, CHN, AUS, RUS, ITA)  

5 060401616 SCREW, BIND M4X16  30 XE0903101 MOTOR: X53 (KOR) 1000003722

6 XF2071001 SPOOL CUSHION 1000029528 31 220361050 MH CARBON BRUSH#5 DEL 

7 XE5961001 LAMP ASSY 120 (USA, CAN) 1000011813 32 XA0968351 PCB ASSY: MM-352S DEL 

 XE5951001 LAMP ASSY 240 (OTHER) 1000011813 33 136681051 TAPTITE, BIND B M3X8 DEL 

8 X53061050 SEW-LIGHT BULB (100-120V)  34 XC6658151 FOOT CONTROLLER: FC-315-81-LF 1000017966

 205336050 SEW-LIGHT BULB L-4 (220-240V)   (USA, CAN, KOR, SGP, CHN, AUS)  

9 060400616 SCREW, BIND M4X6  XD0499251 FOOT CONTROLLER: FC-315-LF-EU 1000025686

10 XF0865101 MAIN PCB SUPPLY ASSY 230 1000027944  (DEU, UK, RUS, ITA)  

 XF0864101 MAIN PCB SUPPLY ASSY 120 1000027944 XC8816051 FOOT CONTROLLER:FC-322-81-LF 1000029657

11 XA1152051 STUD   (BRA)  

12 060400816 SCREW, BIND M4X8  35 XA4818052 SPOOL STAND ASSY  

13 060401416 SCREW, BIND M4X14  36 XC7568051 SCREW, PAN (S/P WASHER) M4X14  

14 XA0828251 TRANSFORMER COVER 1000002758 37 XF2072001 SPOOL SPONGE 1000029528

15 060401016 SCREW, BIND M4X10  38 XA0694051 SW SPACER  

16 XA0829051 FIXED NUT M4  39 XC1550151 ASSY, LEAD WIRE  

17 XA0939151 OPERATION PC BOARD ASSY (USA, CAN) CHG 40 X53169050 BAND  

 XC0523151 PCB ASSY, DISPLAY (OTHER)  41 XA0286051 WIRE CLIP  

18 060400616 SCREW, BIND M4X6  42 060400816 SCREW, BIND M4X8  

19 XA0826251 KEY TOP  43 XC0430052 MOTOR COVER CAP (Except: USA, CAN)  

20 XA0826252 KEY TOP  44 037300816 TAPPING SCREW, PAN VM 3X8  

21 XC1553251 PCB ASSY, NP SENSOR CHG  (Except: USA, CAN)  

22 060400816 SCREW, BIND M4X8     

23 XA6055151 SW HOLDER ASSY (USA, CAN)  45 XE5944101 FACE PLATE BASE 120 ASSY 1000030190

 XC0525151 ASSY, SW HOLDER 230 (OTHER)     

24 XE8539101 FOOT CONTROLLER JACK TAPE ASSY 1000026582    

  (USA, CAN)     

 XE8540101 FOOT CONTROLLER JACK TAPE ASSY 1000026582    

  (OTHER)     

25 XE7829001 NUT N 1000026582    

26 060400816 SCREW, BIND M4X10     

27 XC6052051 POWER SUPPLY CORD: UL CSA-LF CHG    

  (USA, CAN)     

 XA0070151 POWER SUPPLY CORD (GER, SIN. RUS, ITA) CHG    

 XE2016001 POWER SUPPLY CORD KOR (KOR) 1000000491    

 XC9548051 POWER SUPPLY CORD: SAA-LF CHG    

  (AUSTRALIA, NEW ZEALAND)     

 X59354151 POWER SUPPLY CORD BS (U.K.) CHG    

 XF7409001 POWER SUPPLY CORD:CHN (CHINA) 1000038647    

 XF0749101 POWER SUPPLY CORD:BRZ (BRA) 1000029657    
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(8) OTHER PARTS 
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(8) OTHER PARTS 
No. CODE NAME REMARK No. CODE NAME REMARK

1 XC3117051 TABLE CARTON ASSEMBLY CHG XF7171001 CARTON ASSY MODEL:DZ1500F 1000037368

2 XC1394051 TABLE LID   (DZ1500F)  

3 XA6066051 ADJUST FOOT A  X61758051 CARTON ASSY (PQ1500S: USA, CAN, BRA)  

4 021400206 NUT, 2 M4  X61761051 CARTON ASSY (OTHER)  

5 XA0830051 KNEE LIFTER  X61717351 STYROFOAM ASSY 1000031240

6 X59476051 CLEANING BRUSH  XA2107251 LABEL ADD 

7 XC9541051 SCREW DRIVER  X61319051 BAG 750 X 600H 1000013225

8 X55468051 SCREW DRIVER S 1000035737 X60224051 BAG 350 X 700H 1000013225

9 X57138101 HEMMER FOOT 050271 X61231051 BAG, 400 X 500H  

10 XC0093001 COCEALED FASTENER FOOT 2C 1000033336 XA0188050 BAG 260 X 375HC (EXCEPT: KOR) 1000020505

11 112797001 ZIPPER FOOT  XE5132001 BAG_100X100 1000027727

12 100376051 BOBBIN  160670051 BAG 150X350 (UK)  

13 XA2111050 SPOOL CAP  XA8580051 BAG, 80X110 1000029618

14 138483051 LOWER NEEDLE ASSY     

15 XC1407051 RUBBER     

16 184720001 FABRIC GUIDE PLATE     

17 062670817 SCREW PAN SM3.57-40X8 1000029618    

18 XA1425001 PRESSER FOOT ASSY     

19 XA0917054 SOFT CASE     

20 X80805151 NEEDLE SET CHG    

 XA5523050 NET ADD    

 XA7255301 QUILTING FOOT 1000007401    

 XA7253001 WALKING FOOT     

 XA7256001 SEAM GUIDE     

 XA7258001 I/4 INCH FOOT     

 122991052 ACCESSORY BAG     

21 193639011 INSTRUCTION MANUAL  1000022760    

  (USA, CAN, UK, SIN, AUS, RUS, ITA, DEU)     

 193639013 INSTRUCTION MANUAL (Russian) 1000022760    

 XE3821001 INSTRUCTION BOOK CHN (Chinese) 1000005783    

 XE8509001 INSTRUCTION MANUAL ITA (Italian) 1000025708    

 XF3590001 INSTRUCTION MANUAL (Portuguese) 1000029657    

 XF7177001 INSTRUCTION MANUAL (DZ1500F) 1000037368    

22 XA6351251 WARRANTY CARD (ITA) 050317    

 XE2010001 WARRANTY CARD BROTHER CANADA (CAN) 1000001038    

 XF2705101 PREMIUM WARRANTY FOR US (USA, GUF) 1000034011    

 UH385100 WARRANTY CARD EUR (GER, UK, RUS, ITA) 1000016851    

 XC6402051 WARRANTY CARD UK (UK)     

23 XF0300101 INSERTION WEEE 1000034530    

24 XE8862201 INSERTION CE (DEU, UK, FRA, ESP,  1000021104    

  ITA, CHE, EEU, NEU, SGP, AUS)     

 XF5734001 CE INSERTION 2 1000034826    

 XF3999101 INSERTION FOR AC POWER 1000033167    

25 XE9639001 REGISTRATION SHEET (USA) 1000032853    
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